0

Quick release protection & more

  • Set 01

    44.90 €
    Set 01

    locks for front wheel and seat post, 1 PIT key, code card. Attention !!! Repurchase of coded parts is only possible with a code number (on the code card) !!! To the installation guide When installing the seat post security, please make sure that the outer pressure surfaces of the saddle clamp are plane as well as parallel. If this is ot the case, you can order one of our saddle clamps. To the Pitlock saddle clamps Our sets commonly contain standard lengths: front wheel lock 119 mm installation width seat post lock 33 mm installation width The following specal lengths are available for our sets: front wheel lock 130 mm installation width seat post lock 23 mm/ 45 mm /60 mm installation width These special lengths are available for our sets without any extra charge. Please tell us your preferred special length at the end of your order, in the field "your message to us". If none of these special lengths fits, you still have the opportunity to use our universal skewer. The skewer's diameter is 5 mm.

  • Set 01/ GA

    60.90 €
    Set 01/ GA

    lock for frot wheel and seat post, M6 screw and aluminium plug for securing the ahead system, 1 PIT key, 1 code card ATTENTION !!! Repurchase of coded parts is only possible with a code number (on the ccode card) !!! To the installation guide When installing the seat post security, please make sure that the outer pressure surfaces of the saddle clamp are plane as well as parallel. If this is ot the case, you can order one of our saddle clamps. To the Pitlock saddle clamps Our sets commonly contain standard lengths: front wheel lock 119 mm installation width seat post lock 33 mm installation width M6 coded crew 32 mm installation width aluminium plug 1 1/8 inch (available in silver or black) The following specal lengths are available for our sets: front wheel lock 130 mm installation width seat post lock 23 mm/ 45 mm /60 mm installation width These special lengths are available for our sets without any extra charge. Please tell us your preferred special length at the end of your order, in the field "your message to us". If none of these special lengths fits, you still have the opportunity to use our universal skewer. The skewer's diameter is 5 mm. M6 code bolts have 6 mm diameter. What is the installation width?

  • Set 02

    58.90 €
    Set 02

    Secures: Front wheel (installation width = 119 mm standard) Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) 1 Pit with code pass  During saddle installation it should be ensured that the outer  contact surfaces of the saddle clamp are flat and parallel.

  • Set 02 / BR

    90.90 €
    Set 02 / BR

    Secures: Front wheel (installation width = 119 mm standard) Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) + calliper brake, M6 code bolts have 6 mm diameter. 1 Pit with code pass

  • Set 02 / GA

    73.90 €
    Set 02 / GA

    Secures: Front wheel (installation width = 119 mm standard) Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) + Securing Ahead system in black or silver, M6 code bolts have 6 mm diameter. 1 Pit with code pass

  • Set 02 / GA / BR

    105.90 €
    Set 02 / GA / BR

    Secures: Front wheel (installation width = 119 mm standard) Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) + Securing Ahead system in black or silver + Securing calliper brake M6 code bolts have 6 mm diameter.1 Pit with code pass

  • Set 02 / LH

    86.90 €
    Set 02 / LH

    Secures: Front wheel (installation width = 119 mm standard) Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) + Securing lamps and holder securing device 1 Pit with code pass As a rule the headlamp bracket is attached to the fork head or the fork arch (Buster) with normal bolts. As these are easy to remove, we recommend a 2nd PITLOCK axle in order to ensure that the valuable headlamps are completely secure. In the case of a blind hole we also offer set 13 in a version with an M6 code bolt. This is available with the same code in the 3 lengths = 33 + 45 + 60 mm installation width.

  • Set 03

    44.90 €
    Set 03

    Content: locks front wheel, rear wheel, 1 PIT key, code card ATTENTION!!! Repurchase of coded parts is only possible with the code number (on the card)!!! To the installation guide   Our sets alwways contain standard widths: front wheel 119 mm installation width rear wheel 155 mm installation width The following special widths are available: front wheel 130 mm installation width rear wheel 170 mm installation width   The special widths are available for our sets without any extra charge. Please indicate your preferred special width at the end of your order, in the field "your message to us". If none of the special widths fits, you still have the opportunity to use our universal skewer.   The skewer´s diameter is 5 mm. The screw´s diameter is 6 mm.

  • Set 03 / GA

    60.90 €
    Set 03 / GA

    Content: locks front wheel, rear wheel, M6 bolt and aluminium plug to secure the ahead system, 1 PIT key, code card ATTENTION!!! Repurchase of coded parts is only possible with the code number (on the code card)!!! To the installation guide   Our sets contain commonly standard widths: front wheel 119 mm installation width rear wheel 155 installation width M6 code bolt length with head 40 mm, length without head 33 mm, thread length 27 mm, threadsize M6 aluminium plug 1 1/8 inch in silver or black   The following special widths are available for our sets without any extra charge:  front wheel 130 mm installation width rear wheel 170 mm installation width aluminium plug 1 1/4 inch, 1 inch in silver and black   The special lengths/ sizes are available for our sets without any extra charge. Please indicate your preferred special width at the end of your order, in the field "your message to us". If none of the special widths fits, you still have the opportunity to use our universal skewer.   The skewer´s diameter is 5 mm. The screw´s diameter is 6 mm.

  • Set 03 / LH

    72.90 €
    Set 03 / LH

    Content: locks front wheel, rear wheel, one axis to secure the headlight on the holder, one axis to secure the holder on the frame, 1 PIT key, code card ATTENTION!!! Repurchase of coded parts is only possible with the code number (on the code card)!!!  Our sets always contain standard widths: front wheel 119 mm installation width rear wheel 155 installation width lamp axis 23 mm installation width (headlight) lamp axis 45 mm installation width (holder)  The following special widths are available for our sets without any extra charge:  front wheel 130 mm installation width rear wheel 170 mm installation width lamp axis 33mm/ 60mm M6 code bolt to secure the holder on the frame for blind holes The special lengths/ sizes are available for our sets without any extra charge. Please indicate your preferred special width at the end of your order, in the field "your message to us". If none of the special widths fits, you still have the opportunity to use our universal skewer.   The skewer´s diameter is 5 mm.   What does installation width mean? 

  • Set 04

    31.90 €
    Set 04

    SET 04 Art.Nr. P040000 Content:  locks front wheel, 1 PITkey, code card ATTENTION!!! Repurchase of coded parts is only possible with the code number (on the code card)!!! To the installation guide   Our sets always contain standard lengths: front wheel 119 mm installation length   The following special widths are available for our sets without any extra charge: front wheel 130 mm installation width   The special lengths are available for our sets without any extra charge. Please indicate your preferred special width at the end of your order, in the field "your message to us". If none of the special widths fits, you still have the opportunity to use our universal skewer.   The skewer´s diameter is 5 mm.   Secures: Front wheel (installation width = 119 mm standard) 1 Pit with code pass Information on the Installation Widths 30.90 EUR (including 19% VAT, plus SHIPPING shipping.    

  • Set 05

    31.90 €
    Set 05

    Secures: Rear wheel (installation width = 155 mm standard) 1 Pit with code pass

  1. 1
  2. 2
SOME OF OUR PRODUCTS
  • PITLOCK saddle clamps are available in the following 5 sizes:  28.6 mm (for seat tubes with a diameter of 27.0 - 28.6 mm)31.8 mm (for seat tubes with a diameter of 30.2 - 31.8 mm)34.9 mm (for seat tubes with a diameter of 33.3 - 34.9 mm)                                                                                                                                                                                             34.9 mm -> 30.00 mm (clamp 34.9 mm with inner spacer / adapter)                                                                                                                                                                              40 mm (for seat tubes with a diameter of 38.5 - 40.0)The above sizes relate to the internal diameter of the saddle clamp.All saddle clamps are available in silver and black!   The required size is usually indicated on the seat tube or on the old saddle clamp.If not:The external diameter is measured at the end of the seat tube on the bicycle frame. The diameter of the seat tube should ideally be slightly smaller than the stated size of the saddle clamp.   The saddle clamp must be suitable for Pitlock, i.e. the contact surfaces must be flat and parallel.The threads of the axles have to be greased before being mounted. The seat post has to precisely fit the seat tube and must not have any play.

  • article: M6 single, 1 encoded Pitlock locking screw M6 and accessories for rim brakes, disc brakes, headlight holder and pinion gear.Repurchase, individually coded according to the existing PITLOCK - system. material: high-quality stainless steel, teflon. M6 coded screw length with head 40 mm, length without head 33 mm, thread length 27 mm, thread size M6 content: 1 encoded M6 screw1 security ring1 teflon washer2 thin washers function: Protects one rim brake (V-break) or 1 disc brake or 1 headlight holder or pinion gear from theft. Order only possible with existing code number! variation: Also available as M6 single with 1 coded screw!

  • Secures: Rear wheel (installation width = 155 mm standard) Seat post (installation width = 33 mm standard) 1 Pit with code pass  the axles have 5 mm diameter During saddle installation it should be ensured that the outer contact surfaces of the saddle clamp are flat and parallel.

  • ROHLOFF SOLID AXLES Axle plate TS OEM / Rohloff No.: 8235L Thanks to numerous suggestions from our customers and support from Rohloff we have been able to expand our product range and are now able to offer you a Pitlock locking device for the Rohloff solid axles. If wide aluminum dropouts are installed on your bicycle, we recommend using the Pitlock M10 / Mono set, that secures one side of the Pitlock solid axles. The M10/ double set contains two locks and can therefore be installed on both sides of the Rohloff solid axles.   content: 2 closures M10, 1 Pit key for solid axles, 1 code card to installation instructions   important: The protruding thread is supposed to stick out of the dropout for approximately 14mm. The locking ring requires a space (supporting surface) of 15 mm in the radius or rather 30 mm in the diameter around the thread, so that the Pitlock lock can be installed safely. In case the protruding thread is too short, it is necessary to use an axle stub with a long threaded axle (available from Rohloff, article no.: 8235L Axle Plate TS OEM). attention: The two Pitlock systems for quick releases and for solid axles possess two different measurements. Due to the different thread sizes the keys of the two Pitlock systems are not combinable. The closures for M5 and M6 are a lot smaller than those of the “thick” solid axles. Our solid axle systems are combinable! So, if you have a Shimano solid axle dynamo hub on your front wheel and a Rohloff solid axle or a Shimano Alfine/ Nexus on your rear wheel, it is possible to secure these two hubs with the same coding.